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ASTM D1335 Standard Test Method for Tuft Bind of Pile Yarn Floor

TEST METHOD CONDUCTED -
Coverings

DESCRIPTION OF TEST SAMPLE

IDENTIFICATION Nexlon Carpet Tile
CONSTRUCTION Multi-Level Loop Pile
BACKING Duraback

GENERAL PRINCIPLE

This test method is designed to measure the force required to pull a tuft completely out of a pile
floor covering. It is applicable to both cut and looped pile construction. In the event the material
contains both cut and loop, only the loop pile is tested.

TEST RESULTS

15.5 10.9 11.8 9.7 9.9
14.6 13.1 9.2 12.0 11.0
11.7 10.7 11.2 12.8 9.2
AVERAGE TUFT BIND 11.6 Lbs.
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